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Plot 7-1018. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 116)
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Plot 7-1019. Radiated Spurious Emissions 18GHz - 40GHz CDD Diversity (802.11ax(SU) — Ch.116)
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Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Antenna |Turntable | Analyzer Field . .
Fre[::lllﬁl;w Detector AI};_I\FJ:]DL Height | Azimuth | Level [jgfr:l_] Strength [ dlé";}tm] ME;B!]]'"
[em] [degree] | [dBml] [dBpVim] H
*| 11160.00 Awerage W - -80.62 10.30 36.68 £3.98 -17.30
| 1116000 Peak v - 6891 10.30 48 39 7398 -25 &9
16740.00 Peak H - -69.28 17.22 54.93 65.23 -13.30

Table 7-361. Radiated Measurements CDD Diversity

FCC ID: BCGA2925
IC: 579C-A2925

@ element MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270069-11-R2.BCG

Test Dates:
11/29/2023-02/03/2024 Tablet Device

EUT Type:
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Plot 7-1020. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 144)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Antenna |Turntable | Analyzer Field A .
Fr&[;l:;'w Detector ArEIt_i IE]DI' Height | Azimuth | Level [ggfnl]_] Strength [ dIE;"‘::ftm] ME;BQ; n
[em] [degree] | [dBml] [dBpVim] H
*| 1144000 Awerage H - -80.89 10.74 36.85 53.98 1713
*| 11440.00 Peak H - -68.91 10.64 4873 73.98 -25.25
17160.00 Peak H - -70.12 1623 5511 68.23 -13.12

Table 7-362. Radiated Measurements CDD Diversity

FCC ID: BCGA2925 m MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1021. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 149)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Antenna |Turntable | Analyzer Field A .
Fre[ﬂllﬁ?w Detector ArEIt_i IE,]DI' Height | Azimuth | Level [ggfnl]_] Strength [ dIE;":II}tm] MEjngll n
[cm] [degree] | [dBml] [dBpVim] H
*| 114580.00 Awerage V' - -80.32 10.78 3745 5398 -16.53
[ 1145000 Peak V' - -68.29 11.10 45981 73.98 2417
17235.00 Peak H - -70.35 18.16 5481 63.23 -13.42

Table 7-363. Radiated Measurements CDD Diversity

FCC ID: BCGA2925 m MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1022. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 157)
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80 Horizontal SWT: 88.0ms
. 704
£
3
o 60 -
Z
F=)
2 50 -
v
a i
E 40 " "‘['A‘»"‘.“‘""".."L J".‘.'E“'f‘:‘“:""‘:_‘y‘"“‘I', LR -:7:\‘\1@‘..‘.“‘1:-’f‘-‘_‘f'f‘ " T P &
[ ' LA, v :
30 1 e
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800

Frequency (MHz)

40000

Plot 7-1023. Radiated Spurious Emissions 18GHz - 40GHz CDD Diversity (802.11ax(SU) — Ch.157)

1C2311270069-11-R2.BCG
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Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Antenna |Turntable | Analyzer Field . .
Fre[at;lezl;cy Detector A'};:qo" Height | Azimuth | Level [ﬂgfnll'] Strength [ d'é":,:rtm] M[f:jng]m
[em] [degree] | [dBml] [dBpVim] H
*| 1157000 Awerage H - -80.79 11.12 3733 53.98 -16.65
*| 1157000 Peak H - -69.42 10.94 4853 73.98 -25.44
17355.00 Peak H - -70.62 19.30 55 68 638.23 -12.55

Table 7-364. Radiated Measurements CDD Diversity

FCC ID: BCGA2925
IC: 579C-A2925

@ element MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270069-11-R2.BCG

Test Dates:
11/29/2023-02/03/2024 Tablet Device

EUT Type:
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Plot 7-1024. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 165)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Antenna |Turntable | Analyzer Field . .
Fre[;l:;lcy Detector ArEIt_i IE,]DI' Height | Azimuth | Level [ggfnl]_] Strength [ dIE;ITp'}tm] M[?jrg]' n
[cm] [degree] | [dBml] [dBpVim] H
*| 11650.00 Awerage A - -80.05 10.99 3794 53.98 -16.04
*| 11650.00 Peak W - -658.05 10.99 4994 73.98 -24.04
17475.00 Peak A - -70.31 21.05 5774 68.23 -10.49

Table 7-365. Radiated Measurements CDD Diversity

FCC ID: BCGA2925 m MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.6  Simultaneous Tx Radiated Spurious Emissions Measurements
Bluetooth UNII
Antenna WF8 Antenna WF8
79 36
2480 5180
GFSK ePA 802.11n
Table 7-366. Worst Case Simultaneous Configuration
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Plot 7-1025. Radiated Spurious Emissions 1 — 18GHz — Simultaneous Transmission
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-1026. Radiated Spurious Emissions Above 18GHz - Simultaneous Transmission
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Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency Ant. Pol. Antgnna Tur'ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBV/m] [dB]
[cm] [degree] | [dBm] [dBuV/m] H
4960.00 Peak - - - -69.83 17.05 54.22 73.98 -19.76
7440.00 Peak - - - -71.15 11.50 47.35 73.98 -26.63
12400.00 Peak - - - -73.22 18.60 52.38 73.98 -21.60
Table 7-367. Bluetooth Harmonics Emission Measurements — Simultaneous Transmission
Frequency Ant. Pol. Antgnna Tur.ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] Height | Azimuth | Level [dB/m] Strength [dBuVIm] |  [dB]
[cm] [degree] | [dBm] [dBpV/m] H
10360.00 Peak - - - -71.32 14.72 50.40 68.23 -17.83
15540.00 Avg - - - -84.89 23.02 45.13 53.98 -8.85
15540.00 Peak - - - -73.23 23.02 56.79 73.98 -17.19

Table 7-368. UNII Emissions Measurements — Simultaneous Transmission

FCC ID: BCGA2925 m MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.7 Antenna WF5b Radiated Band Edge Measurements (20MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9
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Plot 7-1027. Antenna WF5b (Peak & Average, Ch.36, 802.11n, MCS2)
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Plot 7-1028. Antenna WF5b (Peak & Average, Ch.36, 802.11n, MCS4)
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Plot 7-1029. Antenna WF5b (Peak & Average, Ch.36, 802.11n, MCS7)
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Plot 7-1030. Antenna WF5b (Peak & Average, Ch.40, 802.11n, MCS4)
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Plot 7-1031. Antenna WF5b (Peak & Average, Ch.40, 802.11n, MCS7)

Peak: 5352.00 MHz, 64.38 dBuV/m
Avg: 5351.50 MHz, 49.19 dBuV/m

140 ———
€120 |——]
3
@©
3
= 100
£
o
c
e
& 80
z
@
* 60 L
S P— S
40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-1032. Antenna WF5b (Peak & Average, Ch.60, 802.11n, MCS7)

FCC ID: BCGA2925
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Plot 7-1033. Antenna WF5b (Peak & Average, Ch.64, 802.11n, MCS2)
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Plot 7-1034. Antenna WF5b (Peak & Average, Ch.64, 802.11n, MCS4)

Peak Trace

PASS

Avg. Offset: 15.608 YBW: 3 MHz
Pegk Offset: 15,248 SWT: 1.0ms

5325 5350 5375
Frequency (MHz)

5400 5425

RBW: 1 MHz

5450

5475

Peak: 5351.00 MHz, 66.81 dByV/m
Avg: 5350.25 MHz, 51.03 dBuV/m

S—

-
5
=)

|

s 5 &
8 8 8

Field Strength (dBuV/m)

o
=3

RSSO e

40

P ,

5225 5250 5275 5300

Plot 7-1035. Antenna WF5b (Peak & Average, Ch.64, 802.11n, MCS7)
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Plot 7-1036. Antenna WF5b (Peak & Average, Ch.100, 802.11n, MCS2)
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Plot 7-1037. Antenna WF5b (Peak & Average, Ch.100, 802.11n, MCS4)
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Plot 7-1038. Antenna WF5b (Peak & Average, Ch.100, 802.11n, MCS7)
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Plot 7-1039. Antenna WF5b (Peak & Average, Ch.104, 802.11n, MCS7)

Frequency (MHz)

Frequency (MHz)
Plot 7-1042. Antenna WF5b (Peak, Ch.136, 802.11n, MCS7)

Trace: MaxHold RBW: 1 MHz Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5725.75 MHz PASS Detector: PK VBW: 3 MHz 5725.50 MHz
Offset: 15.5d8 SWT: 1.0ms 62.14 dBpV/m Offset: 15.5d8 SWT: 1.0ms 63.04 dBuV/m
140 140
E E
=3 =3
3 120 2 120
2 2
£ £
5 100 100
o o
& &
z 80 = 80
2 9
s s
60 60 L\-~
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850

Plot 7-1040. Antenna WF5b (Peak, Ch.136, 802.11n, MCS2)
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Plot 7-1043. Antenna WF5b (Peak, Ch.140, 802.11n, MCS2)
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Plot 7-1041. Antenna WF5b (Peak, Ch.136, 802.11n, MCS4)

Frequency (MHz)

Frequency (MHz)
Plot 7-1044. Antenna WF5b (Peak, Ch.140, 802.11n, MCS4)
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Plot 7-1045. Antenna WF5b (Peak, Ch.140, 802.11n, MCS7) Plot 7-1048. Antenna WF5b (Peak, Ch.149, 802.11n, MCS7)
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Plot 7-1046. Antenna WF5b (Peak, Ch.149, 802.11n, MCS2) Plot 7-1049. Antenna WF5b (Peak, Ch.165, 802.11n, MCS2)
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Plot 7-1047. Antenna WF5b (Peak, Ch.149, 802.11n, MCS4) Plot 7-1050. Antenna WF5b (Peak, Ch.165, 802.11n, MCS4)
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Plot 7-1051. Antenna WF5b (Peak, Ch.165, 802.11n, MCS7)
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Plot 7-1054. Antenna WF5b (Peak & Average, Ch.36, 802.11ax(SU),

MCS11)
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Plot 7-1052. Antenna WF5b (Peak & Average, Ch.36, 802.11ax(SU),

Frequency (MHz)

MCS2) Plot 7-1055. Antenna WF5b (Peak & Average, Ch.40, 802.11ax(SU),
MCS2)
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Plot 7-1053. Antenna WF5b (Peak & Average, Ch.36, 802.11ax(SU),

MCS4)

Frequency (MHz)

Plot 7-1056. Antenna WF5b (Peak & Average, Ch.40, 802.11ax(SU),
MCS4)
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Plot 7-1057. Antenna WF5b (Peak & Average, Ch.40, 802.11ax(SU),

Frequency (MHz)
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Plot 7-1060. Antenna WF5b (Peak & Average, Ch.64, 802.11ax(SU),

MCS11) MCS4)
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Plot 7-1058. Antenna WF5b (Peak & Average, Ch.60, 802.11ax(SU),

PASS

Peak Trace o
Avg, Offset: 14.9d8 YBW: 3 MHz
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Plot 7-1061. Antenna WF5b (Peak & Average, Ch.64, 802.11ax(SU),

MCS11)
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Plot 7-1059. Antenna WF5b (Peak & Average, Ch.64, 802.11ax(SV),

Frequency (MHz)

MCS2)
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Plot 7-1062. Antenna WF5b (Peak & Average, Ch.100, 802.11ax(SU),

MCS2)
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Field Strength (dBuV/m)
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7-1063. Antenna WF5b (Peak & Average, Ch.100, 802.11ax(SU),
MCS4)
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Plot 7-1064. Antenna WF5b (Peak & Average, Ch.100, 802.11ax(SU),

Field Strength (dBuV/m)

MCS11)
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Plot 7-1065. Antenna WF5b (Peak & Average, Ch.104, 802.11ax(SU),

MCS4)

P~ RBW: 1 MHz  peak: 5468.50 MHz, 63.29 dBuV/m
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Plot 7-1066. Antenna WF5b (Peak & Average, Ch.104, 802.11ax(SU),

MCS11)
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Plot 7-1067. Antenna WF5b (Peak, Ch.136, 802.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5725.50 MHz
Detector: PK VBW: 3 MHz .
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Plot 7-1068. Antenna WF5b (Peak, Ch.136, 802.11ax(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz 5727 00 MHZ
Detector: PK VBW: 3 MHz .
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Plot 7-1069. Antenna WF5b (Peak, Ch.136, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz
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Plot 7-1070. Antenna WF5b (Peak, Ch.140, 802.11ax(SU), MCS2)
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Plot 7-1071. Antenna WF5b (Peak, Ch.140, 802.11ax(SU), MCS4)
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Plot 7-1072. Antenna WF5b (Peak, Ch.140, 802.11ax(SU), MCS11)
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Plot 7-1073. Antenna WF5b (Peak, Ch.149, 802.11ax(SU), MCS2)
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Plot 7-1074. Antenna WF5b (Peak, Ch.149, 802.11ax(SU), MCS4)

FCC ID: BCGA2925
IC: 579C-A2925

@ clement

MEASUREMENT REPORT Approved by:
(CERTIFICATION)

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2311270069-11-R2.BCG 11/29/2023-02/03/2024 Tablet Device

Page 420 of 588

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement
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Plot 7-1075. Antenna WF5b (Peak, Ch.149, 802.11ax(SU), MCS11) Plot 7-1078. Antenna WF5b (Peak, Ch.165, 802.11ax(SU), MCS11)
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Plot 7-1076. Antenna WF5b (Peak, Ch.165, 802.11ax(SU), MCS2)
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Plot 7-1077. Antenna WF5b (Peak, Ch.165, 802.11ax(SU), MCS4)
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7.6.8 Antenna WF5b Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1079. Antenna WF5b (Peak & Average, Ch.38, 802.11n, MCS2)
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Plot 7-1082. Antenna WF5b (Peak & Average, Ch.46, 802.11n, MCS2)
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Plot 7-1080. Antenna WF5b (Peak & Average, Ch.38, 802.11n, MCS4)
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Peak Trace
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Plot 7-1083. Antenna WF5b (Peak & Average, Ch.46, 802.11n, MCS4)

Peak: 5148.25 MHz, 67.28 dBuV/m
Avg: 5148.50 MHz, 51.09 dBuV/m
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Plot 7-1081. Antenna WF5b (Peak & Average, Ch.38, 802.11n, MCS7)

Frequency (MHz)

5275

Frequency (MHz)

Plot 7-1084. Antenna WF5b (Peak & Average, Ch.46, 802.11n, MCS7)
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Plot 7-1085. Antenna WF5b (Peak & Average, Ch.54, 802.11n, MCS2)
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Plot 7-1088. Antenna WF5b (Peak & Average, Ch.62, 802.11n, MCS2)

RBW: 1 MHz  peak: 5352.00 MHz, 62.93 dBuV/m

Avg: 5353.75 MHz, 50.44 dBuV/m
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Plot 7-1086. Antenna WF5b (Peak & Average, Ch.54, 802.11n, MCS4)
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Plot 7-1089. Antenna WF5b (Peak & Average, Ch.62, 802.11n, MCS4)
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Plot 7-1087. Antenna WF5b (Peak & Average, Ch.54, 802.11n, MCS7)
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Plot 7-1090. Antenna WF5b (Peak & Average, Ch.62, 802.11n, MCS7)
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Plot 7-1091. Antenna WF5b (Peak & Average, Ch.102, 802.11n, MCS2)
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Avg. Offset: 15.3ds YBW: 3 MHz
Pegk Offéet. 14,948 SWT: 1.0ms
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Plot 7-1094. Antenna WF5b (Peak & Average, Ch.110, 802.11n, MCS2)

Peak: 5470.00 MHz, 63.15 dBuV/m
Avg: 5458.00 MHz, 48.89 dBuV/m
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Plot 7-1092. Antenna WF5b (Peak & Average, Ch.102, 802.11n, MCS4)
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Plot 7-1095. Antenna WF5b (Peak & Average, Ch.110, 802.11n, MCS4)

Peak: 5469.50 MHz, 63.30 dBuV/m
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Plot 7-1093. Antenna WF5b (Peak & Average, Ch.102, 802.11n, MCS7)
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Plot 7-1096. Antenna WF5b (Peak & Average, Ch.110, 802.11n, MCS7)

1C2311270069-11-R2.BCG

11/29/2023-02/03/2024

Tablet Device

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

Page 424 of 588

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

PASS 5 G 15200 VoW 3 iz
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Plot 7-1097. (FCC Only) Antenna WF5b (Peak & Average, Ch.118,

802.11n, MCS4)

Peak: 5467.50 MHz, 61.36 dBuV/m
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Plot 7-1100. (FCC Only) Antenna WF5b (Peak, Ch.126, 802.11n, MCS2)
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Plot 7-1101. (FCC Only) Antenna WF5b (Peak, Ch.126, 802.11n, MCS4)

Plot 7-1098. (FCC Only) Antenna WF5b (Peak & Average, Ch.118,

802.11n, MCS7)
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Plot 7-1099. (FCC Only) Antenna WF5b (Peak, Ch.118, 802.11n, MCS7)
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Trace: MaxHold RBW: 1 MHz 5727 50 MHZ
Detector: PK VBW: 3 MHz .
PASS Offset: 15.5d| SWT: 1.0ms 62.99 dBuV/m
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Plot 7-1103. Antenna WF5b (Peak, Ch.134, 802.11n, MCS2)

Trace: M..axHoId RBWE 1 MHz 5725.50 MHz
PASS gy, WWoM: 6355 deuim

140

120

Field Strength (dBuV/m)

100
80
60 -

Frequency (MHz)
Plot 7-1104. Antenna WF5b (Peak, Ch.134, 802.11n, MCS4)
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Plot 7-1105. Antenna WF5b (Peak, Ch.134, 802.11n, MCS7)
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Plot 7-1106. Antenna WF5b (Peak, Ch.151, 802.11n, MCS2)
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Plot 7-1107. Antenna WF5b (Peak, Ch.151, 802.11n, MCS4)
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Plot 7-1108. Antenna WF5b (Peak, Ch.151, 802.11n, MCS7)
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Plot 7-1109. Antenna WF5b (Peak, Ch.159, 802.11n, MCS2)
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Plot 7-1112. Antenna WF5b (Peak & Average, Ch.38, 802.11ax(SU),

2)
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-
5
1=

100

e - . 60 Sm——1
50 : , SRR, PSS TN S O
5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025 40

Frequency (MHz) 5025 5050 5075 5100 5125 5150 5175 5200 5225 5250

Plot 7-1110. Antenna WF5b (Peak, Ch.159, 802.11n, MCS4)
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Plot 7-1113. Antenna WF5b (Peak & Average, Ch.38, 802.11ax(SU),
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Plot 7-1111. Antenna WF5b (Peak, Ch.159, 802.11n, MCS7)
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Plot 7-1114. Antenna WF5b (Peak & Average, Ch.38, 802.11ax(SU),
MCS11)
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Plot 7-1115. Antenna WF5b (Peak & Average, Ch.46, 802.11ax(SU),
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Plot 7-1116. Antenna WF5b (Peak & Average, Ch.46, 802.11ax(SU),

Peak Trace
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Plot 7-1119. Antenna WF5b (Peak & Average, Ch.54, 802.11ax(SU),

MCS4)
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Plot 7-1117. Antenna WF5b (Peak & Average, Ch.46, 802.11ax(SV),
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Plot 7-1120. Antenna WF5b (Peak & Average, Ch.54, 802.11ax(SU),

MCS11)
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Plot 7-1121. Antenna WF5b (Peak & Average, Ch.62, 802.11ax(SU),
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Plot 7-1122. Antenna WF5b (Peak & Average, Ch.62, 802.11ax(SU),
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Plot 7-1126. Antenna WF5b (Peak & Average, Ch.102, 802.11ax(SU),

MCS11)

FCC ID: BCGA2925
IC: 579C-A2925

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270069-11-R2.BCG

Test Dates:
11/29/2023-02/03/2024

EUT Type:
Tablet Device

Page 429 of 588

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Peak Trace RBW: 1 MHZ  peak: 5465.75 MHz, 63.45 dBuV/m Peak Trace RBW: 1 MHZ  peak: 5464.75 MHz, 59.57 dBuV/m
PASS 455 O 15 308 VBW: 3MHZ 505455 25 MHZ, 48.95 dBuV/m PASS A9 ofsc: 15208 VW 3MHZ 5y "5457.00 MHZ, 48.98 dBV/m
140 140
E E
3 120 3 120
g g
£ 100 £ 100
o o
g g
& 80 7 80
bl bl
2 2
60 60 ¥
[ A 4
40 ; " T i = 40 ; " T i =
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
Plot 7-1127. Antenna WF5b (Peak & Average, Ch.110, 802.11ax(SU), Plot 7-1130. (FCC Only) Antenna WF5b (Peak & Average, Ch.118,
MCS2) 802.11ax(SU), MCS2)
Sl o RBW: 1MHZ  peak: 5467.75 MHz, 62.94 dBuV/m St e RBW: 1MHZ  peak: 5466.25 MHz, 63.37 dBuV/m
PASS 55 g s Yol 3z 006075 itz 49.49 cBuv/m PASS ji5 s 1y Yo 25 300070075 Mz 49,09 dByivjm
140 140
E E
3 120 3 120
g g
£ 100 £ 100
o o
& 80 % 80
bl bl
2 o
* 60 * 60
s Lo e e (el e
40 T T T T T T T 40 T T T T T T — T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
Plot 7-1128. Antenna WF5b (Peak & Average, Ch.110, 802.11ax(SU), Plot 7-1131. (FCC Only) Antenna WF5b (Peak & Average, Ch.118,
MCS4) 802.11ax(SU), MCS4)
Peak Trace RBW: 1 MHZ  peak: 5469.00 MHz, 63.02 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5803.25 MHz
PASS a9, Offser: 15708 YO 3 INZ  Avg: 5458.75 MHz, 49.32 dBpV/m PASS Ot Ysiade  Swr pome 60.59 dBuV/m
140 140
E E
= 120 >
g % 120
£ 100 s
g 2 100
g g
& 80 3
E E 80
* 60 s : [
L Ao 60 \ &
40 ' ' T T T T T T T T T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-1129. Antenna WF5b (Peak & Average, Ch.110, 802.11ax(SU), Plot 7-1132. (FCC Only) Antenna WF5b (Peak, Ch.118, 802.11ax(SU),
MCS11) MCs4)
FCC ID: BCGA2925 @ element MEASUREMENT REPORT Approved by:
IC: 579C-A2925 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
P ype: Page 430 of 588
1C2311270069-11-R2.BCG 11/29/2023-02/03/2024 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.



@ clement

P~ RBW: 1 MHz  peak: 5469.50 MHz, 61.91 dBuV/m
Peak Trace ' . .. " -
PASS Ay e 15108 VBN 3 M2 6y 5450.25 MHz, 49.49 dBpV/m
140
E
3 120
@©
=
£ 100 Ea_e
o
g
& 80 e
s -
2 i
60 « — et
M‘“’“’
T e I e . /A B9
40

5345 53‘70 5395 54’20 5445 54'70 54’95 55‘20 5545 5570 5595
Frequency (MHz)
Plot 7-1133. (FCC Only) Antenna WF5b (Peak & Average, Ch.118,
802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5823 25 MHZ
Detector: PK VBW: 3 MHz -
PASS Offset: 15.8dB SWT: 1.0ms 60.65 dBuV/m
140

E

3120

=

=

5 100

;4

@

3 80

i@

60 " \ S—

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)
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Plot 7-1136. (FCC Only) Antenna WF5b (Peak, Ch.126, 802.11ax(SU),
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Plot 7-1138. Antenna WF5b (Peak, Ch.134, 802.11ax(SU), MCS2)
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Plot 7-1139. Antenna WF5b (Peak, Ch.134, 802.11ax(SU), MCS4)
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Plot 7-1140. Antenna WF5b (Peak, Ch.134, 802.11ax(SU), MCS11)
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Plot 7-1141. Antenna WF5b (Peak, Ch.151, 802.11ax(SU), MCS2)
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Plot 7-1142. Antenna WF5b (Peak, Ch.151, 802.11ax(SU), MCS4)
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Plot 7-1143. Antenna WF5b (Peak, Ch.151, 802.11ax(SU), MCS11)
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Plot 7-1144. Antenna WF5b (Peak, Ch.159, 802.11ax(SU), MCS2)
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7.6.9 Antenna WF5b Radiated Band Edge Measurements (80MHz BW)
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Plot 7-1147. Antenna WF5b (Peak & Average, Ch.42, 802.11ac, MCS2)
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Plot 7-1148. Antenna WF5b (Peak & Average, Ch.42, 802.11ac, MCS4)

Peak: 5143.00 MHz, 66.25 dBuV/m
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Plot 7-1149. Antenna WF5b (Peak & Average, Ch.42, 802.11ac, MCS9)
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Plot 7-1150. Antenna WF5b (Peak & Average, Ch.58, 802.11ac, MCS2)
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Plot 7-1151. Antenna WF5b (Peak & Average, Ch.58, 802.11ac, MCS4)
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Plot 7-1152. Antenna WF5b (Peak & Average, Ch.58, 802.11ac, MCS9)
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Plot 7-1153. Antenna WF5b (Peak & Average, Ch.106, 802.11ac, MCS2)
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Plot 7-1154. Antenna WF5b (Peak & Average, Ch.106, 802.11ac, MCS4)
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Plot 7-1155. Antenna WF5b (Peak & Average, Ch.106, 802.11ac, MCS9)
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Plot 7-1156. (FCC Only) Antenna WF5b (Peak & Average, Ch.122,
802.11ac, MCS2)
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Plot 7-1157. (FCC Only) Antenna WF5b (Peak, Ch.122, 802.11ac,
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Plot 7-1158. (FCC Only) Antenna WF5b (Peak & Average, Ch.122,
802.11ac, MCS4)
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Plot 7-1165. Antenna WF5b (Peak, Ch.155, 802.11ac, MCS4)
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Plot 7-1166. Antenna WF5b (Peak, Ch.155, 802.11ac, MCS9)

Plot 7-1167. Antenna WF5b (Peak, Ch.155, 802.11ac, MCS9)
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Plot 7-1169. Antenna WF5b (Peak & Average, Ch.42, 802.11ax(SU),

MCS4)
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Plot 7-1170. Antenna WF5b (Peak & Average, Ch.42, 802.11ax(SU),
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Plot 7-1171. Antenna WF5b (Peak & Average, Ch.58, 802.11ax(SU),
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Plot 7-1173. Antenna WF5b (Peak & Average, Ch.58, 802.11ax(SV),

Frequency (MHz)

Frequency (MHz)

Plot 7-1176. Antenna WF5b (Peak & Average, Ch.106, 802.11ax(SU),

MCS11) MCS11)
FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
est Repor est bates ype: Page 438 of 588
1C2311270069-11-R2.BCG | 11/29/2023-02/03/2024 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

oK {8cE RBW: 1 MHZ  peak: 5465.25 MHz, 63.30 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5733.00 MHz
PASS 55 s vy Yow: o6z 3005075 Wiz, 50,37 deyvim PABS cxmundc” vevemn: 63.52 dBuV/m
140 140
E 120 g
>
% g 120
£ 100 <
) 2 100
g g
5 80 @
E E 80
= 7 [
STy R I RO e S 60 bl
40 T T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-1177. (FCC Only) Antenna WF5b (Peak & Average, Ch.122, Plot 7-1180. (FCC Only) Antenna WF5b (Peak, Ch.122, 802.11ax(SU),
802.11ax(SV), MCS2) MCS4)
Trace: MaxHold  RBW: 1 MHz 5729.50 MHz i il RBW: 1 MHZ  peak: 5465.00 MHz, 63.02 dBpV/m
PASS gscont,  %W:Me 8335 dBuVim PASS 5 gt 1y v 2tz 200800 ik, 49,65 cpgim
140 140
E Eis
= > 1
% 120 g
£ £ 100
8 100 )
g g
@ @ 80
2w 3
@ % 604
60 S . SN S, s
T T T 40 T T T T T T T
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
Plot 7-1178. (FCC Only) Antenna WF5b (Peak, Ch.122, 802.11ax(SU), Plot 7-1181. (FCC Only) Antenna WF5b (Peak & Average, Ch.122,
MCS2) 802.11ax(SU), MCS11)
b o RBW: 1 MHZ  peak: 5469.50 MHz, 61.79 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5733.50 MHz
PASS A Offck 15aan VBW: MMz 0469 50 MHz, 49.27 dBV/m PASS Ot Ysiaie  Swr Tome 63.26 dBuV/m
140 140
£ 120 £
> =3
g % 120
£ 100 s
g 2 100
g g
& 80 =
E E 80
5, 60 [
B el 60 x
40 T T T T T T T T T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-1179. (FCC Only) Antenna WF5b (Peak & Average, Ch.122, Plot 7-1182. (FCC Only) Antenna WF5b (Peak, Ch.122, 802.11ax(SU),
802.11ax(SU), MCS4) MCS11)
FCC ID: BCGA2925 m MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ e]'e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
P ype: Page 439 of 588
1C2311270069-11-R2.BCG 11/29/2023-02/03/2024 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.



	7.0 TEST RESULTS
	7.6 Radiated Spurious Emissions – Above 1GHz
	7.6.6 Simultaneous Tx Radiated Spurious Emissions Measurements
	7.6.7 Antenna WF5b Radiated Band Edge Measurements (20MHz BW)
	7.6.8 Antenna WF5b Radiated Band Edge Measurements (40MHz BW)





